STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Manager
Aujla & Associates
Education Complex, Royal Palm City Housing Scheme Gujranwala.

Reference # CED/TFL 5930 (Dr. M Kashif) Dated: 30-10-2024
Reference of the request letter # Nil Dated: 30-10-2024
Tension Test Report  (Page-1/1)
Date of Test 01-11-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.367 3 0.371 | 0.11 | 0.108 | 4250 4790 85200 | 86770 | 96000 | 97800 | 0.90 | 11.3

2 | 0.373 3 0.374 | 0.11 | 0.110 | 4330 5010 86800 | 87090 | 100400 | 100800 | 1.00 | 12.5

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Restoration / Improvement of Sangla Hill to Pindi Bhattian Length = 12.00 km (Taken =
29.20) km in District Nankana Sahib.

Reference # CED/TFL 5932 (Dr. M Kashif) Dated: 30-10-2024
Reference of the request letter # 3811/103/RRPNS/AB/289 Dated: 25-10-2024
Tension Test Report  (Page-1/1)
Date of Test 01-11-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1| 0.379 3 0.376 | 0.11 | 0.111 | 3780 5760 75800 | 74880 | 115500 | 114100 | 1.20 | 15.0

2 | 0.372 3 0.373 | 0.11 | 0.109 | 3770 5710 75600 | 76070 | 114500 | 115300 | 1.10 | 13.8

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Sub Divisional Officer B&R

Garrison Engineer (Army) — II Sialkotr Cantt.

(CA No. ENC-A-39/2024 - Const 1 x 256 Men SM BK No. 01 3™ SIB HQ 30 IIBG at
Lahore Cantt)(M/s H.S Construction Co.)

Reference # CED/TFL 5933 (Dr. M Kashif) Dated: 30-10-2024
Reference of the request letter # 600/71/B&R(P) Dated: 24-10-2024

Tension Test Report  (Page-1/1)

Date of Test 01-11-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1| 0.372 3/8 | 0373 | 0.11 | 0.109 | 4000 4840 80200 | 80540 | 97000 | 97500 | 1.10 | 13.8
60
2 | 0.376 3/8 | 0.375| 0.11 | 0.111 3920 4840 78600 | 78130 | 97000 | 96500 | 0.90 | 11.3
3 | 0.376 3/8 | 0.375| 0.11 | 0.111 3690 4560 74000 | 73530 | 91400 | 90900 | 0.90 | 11.3
40

4 | 0375 | 3/8 |0375| 011 | 0.110 | 3670 4380 73600 | 73400 | 87800 | 87600 | 0.80 | 10.0

Note: only four samples for tensile and two samples for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION

University of Engineering and Technology Lahore, 54890

Test Floor Laboratory

Department of Civil Engineering

Pakistan. Ph: 92-42-990292(02

Sub Divisional Officer B&R
Garrison Engineer (Army) — II Sialkotr Cantt.
(CA No. ACE-GWA-03/2025 - Const 1 x Store Block, 35 FF HQ 30 IIBG at Lahore

Cantt)(M/s Malik Builders & Co.)

Reference # CED/TFL 5934 (Dr. M Kashif)
Reference of the request letter # 600/73/B&R(P)

Dated: 30-10-2024
Dated: 24-10-2024

Tension Test Report  (Page-1/1)
Date of Test 01-11-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.368 3/8 | 0371 0.11 | 0.108 | 4110 4690 82400 | 83790 | 94000 | 95700 | 0.90 | 11.3
2 | 0.371 3/8 | 0373 | 0.11 | 0.109 | 4280 4990 85800 | 86420 | 100000 | 100800 | 0.80 | 10.0

Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

Note:
You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
Sealed sample / Unsealed sample / Marked sample/Signed Samples

1-

3-

I/C Testing Laboratoires
UET Lahore, Pakistan.




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Head Construction Site

ABL — UML P-199 & 200

Allied Bank

Construction of ABL Upper Mall Lahore Plot No. 199, 200.

Reference # CED/TFL 5935 (Dr. M Kashif) Dated: 30-10-2024
Reference of the request letter # ABL-UML-AMC-QAQC-95 Dated: 30-10-2024
Tension Test Report  (Page-1/1)
Date of Test 01-11-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1| 0.374 3 0.374 | 0.11 | 0.110 | 3720 4940 74600 | 74650 | 99000 | 99200 | 1.20 | 15.0 —_
= 8
oy =
7}

2 | 0.368 3 0.371 | 0.11 | 0.108 | 3720 4940 74600 | 75860 | 99000 | 100800 | 0.90 | 11.3

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION

University of Engineering and Technology Lahore, 54890

Test Floor Laboratory

Department of Civil Engineering

Pakistan. Ph: 92-42-990292(02

Sub Divisional Officer B&R
Garrison Engineer (Army) — II Sialkotr Cantt.
(CA No. ACE-GWA-04/2025-Const 1 x Store Block, 13 SR HQ 30 IIBG at Lahore
Cantt)(M/s AM Corporate)

Reference # CED/TFL 5936 (Dr. M Kashif)
Reference of the request letter # 600/72/B&R(P)

Dated: 30-10-2024
Dated: 24-10-2024

Tension Test Report  (Page-1/1)
Date of Test 01-11-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.368 3/8 | 0371 | 0.11 | 0.108 | 3920 4860 78600 | 79930 | 97400 | 99100 | 1.20 | 15.0
2 | 0.368 3/8 | 0371 | 0.11 | 0.108 | 3890 4840 78000 | 79330 | 97000 | 98700 | 1.10 | 13.8

Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

Note:
You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
Sealed sample / Unsealed sample / Marked sample/Signed Samples

1-

3-

I/C Testing Laboratoires
UET Lahore, Pakistan.




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Shoukat Sab

110-J Dream Garden Housing Scheme.
Reference # CED/TFL 5937 (Dr. M Kashif) Dated: 30-10-2024
Reference of the request letter # Nil Dated: 29-10-2024

Tension Test Report  (Page-1/1)

Date of Test 01-11-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.372 3/8 | 0373 | 0.11 | 0.109 | 3210 4740 64400 | 64790 | 95000 | 95700 | 1.00 | 12.5

Note: only one sample for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Admin Manager
RF Construction
Plot No. 24, Block Q, Shah Alam Road Johar Town, Lahore.

Reference # CED/TFL 5938 (Dr. M Kashif) Dated: 30-10-2024
Reference of the request letter # 07/10/24/By hand Dated: 24-10-2024
Tension Test Report  (Page-1/1)
Date of Test 01-11-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1| 0.375 3 0.374 | 0.11 | 0.110 | 3790 4860 76000 | 75870 | 97400 | 97300 | 1.40 | 17.5

2 | 0.385 3 0.380 | 0.11 | 0.113 | 3890 4990 78000 | 75700 | 100000 | 97200 | 1.20 | 15.0

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory

Department of Civil Engineering

University of Engineering and Technology Lahore, 54890

M/S AJ Contractors

Lahore

Pakistan. Ph: 92-42-990292(02

(Project Tawal Site ID: TWPLHRO0166)

Reference # CED/TFL 5939 (Dr. M Kashif)
Reference of the request letter # AJ Contractor/Steel/Tawal/13

Tension Test Report

Date of Test
Gauge length

(Page -1/1)

01-11-2024

& inches

Dated: 31-10-2024
Dated: 12-10-2024

Description Deformed Steel Bar Tensile Test as per ASTM-A615
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1| 0.370 10 9.45 | 0.12 | 0.109 | 3360 4890 61729 | 68120 | 89837 | 99200 | 1.40 | 17.5
Note: only one sample for tensile test
Bend Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

ACE - ARTS (Consultants)

Establishment of University of Applied Engineering and Emerging Technologies
(UAEET) Sambrial, Sialkot

Dated: 31-10-2024
Dated: 31-10-2024

Reference # CED/TFL 5941 (Dr. M Kashif)
Reference of the request letter # ER/'UAEET/ACE/ME/2024/41

Tension Test Report  (Page-1/1)
Date of Test 01-11-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.399 3 0.387 | 0.11 | 0.117 | 3820 4890 76600 | 71730 | 98000 | 91900 | 1.10 | 13.8 .3
2 | 0.400 3 0.387 | 0.11 | 0.118 | 3870 4940 77600 | 72510 | 99000 | 92600 | 1.30 | 16.3 | ™ %

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Amanah Noor Residence
Wapda Town, Lahore

Reference # CED/TFL 5642 (Dr. Asad Ali) Dated: 31-10-2024

Reference of the request letter # Nil

Dated: 31-10-2024

Tension Test Report  (Page-1/1)
Date of Test 01-11-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.364 3 0.369 | 0.11 | 0.107 | 3640 4940 73000 | 75010 | 99000 | 101800 | 0.90 | 11.3

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Manager
HMB Developers (Pvt) Ltd.
Residential House in Lahore.

Reference # CED/TFL 5944 (Dr. Asad Ali) Dated: 01-11-2024
Reference of the request letter # Nil Dated: 31-10-2024
Tension Test Report  (Page-1/1)
Date of Test 01-11-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1| 0.378 3 0.376 | 0.11 | 0.111 | 3310 4760 66400 | 65690 | 95400 | 94500 | 1.10 | 13.8

2 | 0.377 3 0.375 | 0.11 | 0.111 | 3380 4810 67800 | 67290 | 96400 | 95800 | 1.00 | 12.5

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




